92 ‘ 81

@ 33

32

200 MXC 2001 <2001><US><627510>
FRONT FORK, TRIPLE CLAMP

i ? L~
9 A
&
91 -
5%
91

Pos Part Number Description Additional Text Quantity
1* 0518V702LS FORK LEG L/S WP43 125/200 2001 1.00
2 0518V702RS FORK LEG R/S WP43 125/200 2001 1.00
5 0015080303 HH COLLAR SCREW M 8X30 WS=10 17.00
6 0912100250 AH SCREW DIN6912-M10X25,10.9 2.00
9 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 2.00
32 59001132020 BOT.TRIP.CL.CPL.X=20MM/D=57M 200 EXC 1.00
33 50101033100 FORK TUBE L=244 '91 ONLY FOR MXC, EXC 1.00
34 59001034020 TOP TRIPLE CLAMP X=20MM/D=54 1.00
36 50301036000 STEER.HEAD SCREW M20X1,5 WS=27 1.00

22699



38* 50301038000 HANDLEBAR CLAMP D=22MM 2001 125/200 MXC,EXC 2.00
39 59001039000 HANDLEBAR SUPPORT 22MM 2T 2000 125/200 MXC,EXC 1.00
39 59001039100 HANDLEBAR SUPPORT 28MM SC'99 125 SX 1.00
81 54201081000 TAPERED ROLLER BEARING CPL. 2.00
82 54601084100 O-RING SUPPORT W. SEALING LIP 1.00
84 54601184000 STEARING HEAD GASKET TOP 1.00
85~ 59001085100 CLAMP F.SPEED.CABLE D=6MM 2001 BLACK 1.00
86 54201086000 STEERING HEAD COVER 1.00
91 59001092050 SPECIAL SCREW M6X12,5 WS=8 6.00
92+ 59001092100 FORK PROTECTION L/S BLACK 20 1.00
93 59001093100 FORK PROTECTION R/S BLACK 20 1.00

*= New part




